\\\"l”ffa/ HEAA]

M SO, A ESLTRAN
S B

A e i

JaciRE CNAS s

s
2014002171A NS v CNAS L0095
”’l|1|1\“

Page 1 of 13 Pages

{ No.: RZUN2016-0556

A A

TEST REPORT

UN38.3

NAME OF SAMPLE: 24V Lithium ion Battery
FE R TR: 24V H il

CLIENT: Melton International L.L..C
ZFE AL ERIEHEE (R ARAF

CLASSIFICATION OF TEST: Commission Test
T U627 « LA
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TEST REPORT

No.:RZUN2016-0556 Page 2 of 13 Pages
Type/Model:
Name of samples: 24V Lithium ion Battery = f % . BLO3 LIION 24V 11AH JD-
B ahBFR:24V E B i XWD18650-22F\SDI
24V 11Ah 264Wh
Appearance: Black Trade mark:
st EE A FbR: -
Commissioned by: Melton International L.L.C Manufacturer: Melton International L.L.C
FTHAAL RBEEE (R38) ARAT LR RBEER (R5R) FRAF

Manufacturer address: New City Science Ind
Liaobu Town Dong Guan City P. R. China

e R RIET A T R

Commissioner address: New City Science Ind Liaobu Town
Dong Guan City P. R. China

ZFERfrichh BER A RS T s B A S TR

TERE
Classification of test: Commission Test Quantity of sample: 8 battery packs,25 cells
e 250 IR FEmiE: 8 -Hild 25 b
Tested according to: Sample identification:
TFARAE: ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3 FE AR RS b 1#~b8#, c1#~c25#
Receiving date: gnyeggrig:i;?;:‘gp B i
Completing date: Test item: 8 items
SEfkH #H: 2016-03-30 MIRTTE . 8 I

Test conclusion:
I it

The 24V Lithium ion Batteries submitted by Melton International LIL.C are tested according to Section
38.3 of the Fifth Revised Edition Amendment 2 of the Recommendations on the Transport of Dangerous
Goods, Manual of Test and Criteria (ST/SG/AC ev.5 Amend.2/Section 38.3). The test items are full
items. The test results comply with the relevark e%&ir%e of the standard.

FH ‘:E.‘{iij. ;

4

%R HER:2016.04.01

Approved by: Reviewed by: Tested by:

B 2:{"4""?; LT il W?ﬂ

L=
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Description and illustration of the sample:

FE m Ut B R A
The sample’s status is good
AR R 4T
Test item Sample No. State Remark
AT E HaES W& &t
b1#~bas at first cyqle, in fully charg?d state =
TA~T5 %-ﬁi%ﬁ@ﬁi%%ﬁﬁ?ﬁﬁ}?ﬁ%%?&
b5#~bat at fifty cycle, in fully charged state
SHT B RBHE AT TORE
at first cycle at 50% of the design rated
capacity
15 OTH~COR | g5— /ot o v c ol FAL I 7 e B B =
ZEH 50%
b1di~bat %first cycle, in fylly charged state
T7 VB0 7 U L A S e & T RS -
‘ b5#~ba at fn‘ty cycle. in fully charged state
FAT B RBHHARTS TR BRE
Bt~ 5L at first cyqig, in fully dischz::rge\d state 4
BB A S EIRE
T.8 after  fifty cycles ending._in fully
c16#~c25# | discharged state =

5 0 A0 7 FUCE R A e 2 IR

Description of the sampling procedure:
BURERR PP Ui B

Description of the deviation from the standard, if any:
PR R AT AT AT R 156 F:

Remarks:
&k

Throughout this report a comma is used as the decimal separator.
TR EFLUE SR NS,

LTC-R—4279-UN38. 3-A0
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Photos of Samples and Labels/#£ & 8 B & #7iR
Battery/Ffiiti (BLO3 Ll-ion 24V 11Ah JD-XWD18650-22F\SDI 24V 264Wh)

LTC-R—-4279-UN38. 3-A0
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Photos of Samples and Labels/# & 8 5 & FriR

Cell/E8%5 (ICR18650-22F\SDI 3,7V 2200mAh )

LTC-R-4279-UN38. 3—-A0
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ST/SGIAC.10/11/Rev.5/Amend.2/Section 38.3

Clause Requirements Result Verdict
5] PRIEE R TRER HlzE
38.3.4 Procedure/flji# 5% —
Test 1: Altitude simulation/Jlli 1: & EHH
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20£5°C)/ ¥ H.CFIBEIBAERE & 20£5TC, KSE
HATKT 11,6kpa KIFFZEPAEA LT 6 4~/ it
Requirement/f i 23K The samples
1 Cells and batteries Mass loss limit: <0,1% /B mE 4% | 01#-b&#:
=0,1% No leakage, no
38.3.4.1 | 2 Open circuit voltage not less than 90%, The requirement | Venting, no P
relating to voltage is not applicable to test cells and | disassembly,  no
batteries at full discharged states. ;pm;; bir;d b%%;};g
BRI E FFR BN A E TRR A FBREN 00% E | 2 gty
<1 \‘E '__L-"% == £ “,tg, u JI";° I'-'l[? H 2y . =
(kAZEATE Hm%?’]%! ¥ "%LJ 5. TRl T
3 No leakage, no venting, no disassembly, no rupture and PRFE KBS
no fire #Edn (H) N GRBCTEHS . TR
BTE KIS o R The data see
table1/403# L& 1
Test 2: Thermal test/fi i, 2: Fphd
Test cells and batteries are to be stored for/te it 17 & 4 - 4n F -
1 one temperature cycle: 72+2°C(6h) —40+2°C(6h) /—RIEEE# A 72+2°C(6h)
—-40£2°C(6h)
2 The maximum time interval between test temperature extremes is 30 minutes/is
JE #Hk o] B e H] 7 30min
3 This procedure is to be repeated 10 times/E & 10 (Ki§#
4 after which all test cells;and batteries are to be:stored for 24 hours at ambient
temperature (20+5°C)/{EH &R, B 2065 CHIEMT 5 24 /a,
8. 542 Requirements/FriEE sk The samples P
1 Cells and batteries Mass loss limit: <0,1% /Ff: 5 &Rk | D1#-D8#:
=0,1% No leakage, no
2 Open circuit voltage not less than 90%, The requirement | venting, no
relating to voltage is not applicable to test cells and | disassembly, no
batteries at full discharged states. ZL"_D;U‘FG and no fire/
RS 5 TF B R TR FF R 00% f | 570 D1A-BRIEE
RAER T e 2T A R A T, e %ﬁﬁiﬁsﬁ \Hﬁﬁ}ﬁ%ié
3 No leakage, no venting, no disassembly, no rupture and | “* LATE~
no fire LR EE KIN%
Fean (HE) NG, CHR. L. ERBLURTE | The data see
KIZEHRE table1/4#E W% 1




Ref. No. :RZUN2016-0556

Page 7 of 13 Pages

ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

5]

Result
R R

Requirements

PRAEE R

Verdict
Az

38.3.4.3

Test 3: Vibration/#lif 3: &30

1 Cells and batteries are firmly secured to the platform of the vibration machine /&
SHBEBERMERERSIE (WEE) L

2 The vibration :a sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes/iz31 LA EaZ e, LL 7Hz #n
£ 200Hz, RRERSEER] THz H—EE, —MEFRELE 15 SHN T £

3 the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1
gn is maintained until 18 Hz is reached, The amplitude is then maintained at 0,8
mm (1,6 mm total excursion) and the frequency increased until a peak acceleration
of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz/Xf 513350 A M 7 BF 2 FF 1612
FF 1gn BB ARIMEE EEIHE N 18 %%, REKRIEFRFE 0.8 =K (BB 16
2=X) FHEIMMER RS AMEEZIES] 8gn IELAR 50 #%) , BEANEER
FFEE 8gn HE| N E) 200 #2%.

4This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /Ul iRENFIILF — AR 2 E HEMR T
%, MEPEOIN=AEMEESH G R LER 12 K, §4097E 34, 3£ 9
B s

Requirements/FriEE sk g?: = samples

1 Cells and batteries Mass loss limit: <0,1% /&R &R % 1

<0.1% No leakage, no
b N~ . : venting, no

2 Open circuit voltage not less than 90%, The requirement disassembly Z e

relating to voltage is not applicable to test cells and
batteries at full discharged states.

FEf IS 5 T B8 NN TS0 AT AP BE R Y 90 %yl 2
RAER T 575 27058 f Y R VBT s

3 No leakage, no venting, no disassembly, no rupture and
no fire

HEan (HER) ROERRW. EfFR. ik, EBELULTE
KRZHRE

rupture and no fire/
Fi5H b1#~bSHATE
fh: LIRE. THE
. EREE. BHE
LLA S K%

The data see
table /43 L& 1
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ST/ISG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause Requirements Result Verdict
-] PREER WAL R HE

Test 4: Shock/#iR 4: s

1Test cells and batteries shall be secured to the testing machine/CLF2 & FIFGZEE

REAE A H R BV R B 2 EAC (R SR 1 .

2 shock: a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds, large cells and large batteries shall be subjected to a half-sine or

peak acceleration of 50 gn and pulse duration of 11 milliseconds/Af £/~ el

ML/ 150gn HIEIESZRIME E S, FkoPisst 6 =8, KAHMA KR Bt

40 N2 3 B K INIE BE 50gn FH kb ArEE it ia] 11 ZRR0E [E R .

3 Each cell or battery shall be subjected to three shocks in the positive direction

followed by three shocks in the negative direction of three mutually perpendicular

mounting positions of the cell or battery for a total of 18 shocks/4-{~ e ik B b4

MEABHEENBEBETEANMRNESALZ KT, BEERTAZZ =K
38344 | mit, BT 18KMME. P

Requirements!iﬁ?&ﬁj?: 1Y The samples

1 Cells and batteries Mass loss limit: <0,1% /&R ERK | pig~bs# -

<0,1%

2 Open circuit.voltage not less than 90%, The requirement \T:ntin I=akage, Eg

relating to voltage is not applicable to test cells and | g

batteries at full discharged states dregRsembly, ne

g o rupture and no fire/

FEan AR 5 I B RN AME T A A B iR R 90% EEE | 420 bi#~bSaigE:

SKANE R T 55 AR i s A S e LI TH

3 No leakage, no venting, no disassembly, no rupture and | =  JEadk Tz

no fire o T =

o Y > ) Pl A KIS
Fan CHBIRD) NOBIRE. B, B, TE TS
table /& L% 1

Test 5: External Short Circuit/fl|i 5 #hE:E %

1The cell or battery to beitested shall be temperature stabilized so that its external

case temperature reaches 55+2 C/RIFARHFREREE 55+2°C, LIFEHLE

AL S SRR BEE B 55+2°C

2 the cell or battery shall be subjected to a short circuit condition with a total

external resistance of less than 0,1 ohm at 55+2°C, This short circuit condition is

continued for at least one hour after the cell or battery external case temperature

has returned to 55+£2° CHEFERIERMA/NT 0,1Q BB BFEEERHITEE, HFmE

ShRIBER R B 552 CZ G REFREEIRG 1 /pEFRL L.

3 the cell or battery must be observed for a further six hour for the test fo be
38.3.4.5 concluded, P

I3 BN ER R A R — TR 6 DI A RE T Gk

Requirements/FriE 5K : The samples
During the test and within six hours after test ,the cells or b1#~b8# :
batteries

no disassembly, no
rupture and no fire/
455N b1#~bB#ATEE
mn: JLAEVR. BBEZ
LAR T KIS

The data see
table1/4FE W& 1

FERRREE R UL 6 NN, HLEE R
1. External temperature not exceed 170°C
SrRIBEAED 170C
2. No disassembly, no rupture and no fire.
L. EHEMEEKNERE.
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

Y

Requirements Result

PRHEER WAL R

Verdict
HE

38.3.4.6

Test 6: Impact / Crush / i 6: ELH/IHFE

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
#if (ERTERADT 18 EXRMNEREE)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
KRR R AN B SRS YR EHE - FE R R FE L

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 8,1kg
mass is to be dropped from a height of 61+2 5cm onto the sample /—E %A
15,8mm KA BMPHRER, H—REH 9,1kg KFIAEM 61£2,5cm fEE
A AEdh

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm = 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact./ #2E AR, YoV 5 T IHFRE T
THEENERFHLHER 15,810,1 EXTHRAMWAHENL. 51T EHERE
Z—IKHES-

Requirements/FRAEZESK The samples
1 Cells external temperature not exceed 170°C. B Eg il | el#~c5#
s s R EERAE N AER 170C no disassembly and
2 No disassembly and no fire within six hours of this sk no fire/ % 5 A
RIBEHE 6 MARZA, SRS i ke | C1#~CORRITE & : L
IR B filfk, TBEAIHNE
The datasee
table2/Z#E N3 2

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ B R GERF AR, 8%, Bh/AngiRER 0T 18 ZXM9EFEE Hit)

1 A cell or component cell is to be crushed between two flat surfaces. The crushing
is to be gradual with a-:speed of approximately 1,5 cm/sat the first point of contact.
The crushing is to be continued until. the first-of-the three options below is reached.
| KB T e B A PR Z B R, HFTEIBEEHMA, EF — 1 Euat
WIEE AL 1,6 ERA. FrRERFEHT, EREAUT=ERZ —:

(a) The applied force reaches 13 kN + 0,78 kN. / #Einf J1i£Z] 13 +4-+0,78 T4
(b) The voltage of the cell drops by at least 100 mV, /st ) s T f# 222> 100 Z=ZAR
(c) The cell is deformed by 50% or more of its original thickness./H3 #2321k 5 4
R 50% LA .

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis. /B kS du it Y B FERY —THIFE IR .« 2 11/88 13 85 F vl v DA
FHEREEE. BEREENANSHHEER T MREE.

Requirements/FriEE 3K :

1 Cells external temperature not exceed 170°C.HL.ia it
FImmR R RN AEL 170C

2 No disassembly and no fire within six hours of this test
REERE 6 MR ZH, BEFRSY LN RSN
HRNEERE

N/A
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

B

Requirements Result

PRI R TikEE R

Verdict
HE

38.3.4.7

Test 7: Overcharge/filis 7: iE &

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/LA 2 f&&i&E) #HEFNEAFEABBRTHEMTE

2 The minimum voltage of the test shall be as follows/Z= i if & ) LK A4

a) When the manufacturer's recommended charge voltage
is not more than 18V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of
the battery or 22V/ R] FHEFRFTHHEAED 18V,

AR RDFTEEENE] FirERATEBENPFR
£ B 22V 7 s N E ., The voltage of the

test is 35,4V, and
b) When the manufacturer's recommended charge voltage | the current is 8A

is more than 18V, the minimum voltage of the test shall be
1,2 times the maximum charge voltage/ W& FHEFEN T = = S
MR EMT 18V, AMRARATRRERNE FiisEik | 354V, BiA 8A

FEHEER 1,2 {5,

3 Tests are to be conducted at ambient temperature
20x5°C, The duration of the test shall be 24 hours/20£5°C
PR EIREE T, RIS RFEE 24 hE,

Requirements/#r 22 3K: The samples

No disassembly and no fire within seven days of this test b,1#~b8# o
disassembly, no

REFERERRPHRARE 7 KA, BEBENTLSKIZ | rupture and no fire/
RA. 455 9 b1#~b8#ATEE
s JGHEVR. ToEK
L&

For voltage data
before test, see
table 3. / KIEATH &
RZFE3

38.3.4.8

Test 8: Forced discharge/illiz 8: 3 &!/f &

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

20:5CHTRERRAET, ¥ BIER7E 12V MER B B FEsTE, KER
R A LI B B TR MR

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in ampere)

8 B R R B B AT R D LS E NI RECRRTE, FTHES
RISERIECE RS ] e AFUER ERRLIVITRER (&) -

: CE#~c25#
ERqUICHEMEE B For voltage data

No disassembly and no fire within seven days of this test before %'Eest, see taitéle
: ; = 4. [ ABREHEELRE 4
RE. no fire | LBk, T
EXINZ
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RS
Important

1. ARELMEBEAEE, FHELR.
The test report is invalid without the official stamp of CVC and Paging
seal of CVC.

2. REAARKEPHAE, TMEHSHEHARS.
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3, RIMETLHAN. FREAREEANEL T
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. FIRERBTCE-
The test report is invalidif altered,

5. MHKBIRELEEN, NTWREREZHE T ERBEEERAR
H
Objections to the test report must be submitted to CVC within 15
days,

6. AIME NIRRT
The test report is valid for the tested samples only.

7. HERERCORRAEEHE, PRANEY, PRaAET,
“N/A" R & A
As for the Verdict, “-" means.‘no need forjudgement”, “P"wmeans
“oass” , “F’ means “fail’ and “N/A” means “not applicable”:\,

Wi gk RE MRS RANERE B3I T
Address: No.3,Tiantaiyi Road Kaitai Avenue,Science City, Guangzhou P. R.
China.

B 15(Tel): 020 32293888
£ H(FAX): 020 32293889
HR 2w i (Post Code): 510663
E-mail: office@cvc.org.cn
http://www.cvc.org.cn

LTC-R-4279-UN38. 3-A0



